samronas. FCC RF Test Report

Report No. : FG1IN1001D

B4_N41(40M)_DFT-s-OFDM_PI_2-
BPSK_Outer_Full_Mid_CH

Aten 4068

#Video BW 1.3000 Miz' Span 80 WiHg]
Sweep 1.00 ms (1001 pts)

B4 _N41(40M)_CP-
OFDM_QPSK_Outer_Full_Mid_CH

Aten 4068

#Video BW 1.3000 MHz' ) Span 80 WiHg|
Sweep 1.00 ms (1001 pis)

B4_N41(40M)_DFT-s-
OFDM_QPSK_Outer_Full_Mid_CH

Aiten: 4068

(Center 2.59200 GHz
#Res BWW 430,00 kHz

2Matics

v

Ocaupied Bandwidth

#Video BW 1.3000 MHz*

Span B0 MKz
Sweep 1,00 ms (1001 pis)

B4 N41(40M)_CP-OFDM_16
QAM_Outer_Full_Mid_CH

Aiten: 4068

#Video BW 1.3000 MHz*

Span B0 Mz
Sweep 1.00ms (1001 pts)
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samronas. FCC RF Test Report

Report No

.- FGIN1001D

B4_N41(40M)_CP-OFDM_64
QAM_Outer_Full_Mid_CH

Aten 4068

#Video BW 1.3000 Miz' Span 80 WiHg]
Sweep 1.00 ms (1001 pts)

B4 _N41(50M) DFT-s-OFDM_PI_2-
BPSK_Outer_Full_Mid_CH

Aten 4068

#Video BW 1.5000 MHz' Span 100 MHz
Sweep 1.00 ms (1001 pis)

B4_N41(40M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH

Aiten: 4068

(Center 2.59200 GHz
#Res BWW 430,00 kHz

2Matics

v

Ocaupied Bandwidth

#Video BW 1.3000 MHz*

B4 N41(50M) DFT-s-
OFDM_QPSK_Outer_Full_Mid_CH

Aiten: 4068

#Video BW 1.5000 MHz'

Span B0 MKz
Sweep 1,00 ms (1001 pis)

Span 100 MHz]
Sweep 1.00ms (100 pts)
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samranas. FCC RF Test Report Report No. : FG1IN1001D

B4_N41(50M)_CP-
OFDM_QPSK_Outer_Full_Mid_CH

B4_N41(50M)_CP-OFDM_16
QAM_Outer_Full_Mid_CH

[spectrum Anayzer 1
(Ceoupied BW

KEYSIGHT lnput R Alten 4068

Center 258299 GHz #Video BW 1.5000 MHz"

Oooupied Bandwidh

Total Power

Span 100 MHz
Sweep 1.00 ms (1001 pts)

Spectnum Anaiyzer
(Occupied BW

KEYSIGHT It RF Alen 408 Tig.Froa Fun

(Center 2.59200 GHz #Video BW 1.5000 MHz'

Ocaupied Bandwidth

Span 100 MHz]
Sweep 1,00 ms (1001 pis)

Total Paver

B4 _N41(50M)_CP-OFDM_64
QAM_Outer_Full_Mid_CH

B4 _N41(50M)_ CP-OFDM_256
QAM_Outer_Full_Mid_CH

[spectrum Anayzer 1
(Ceoupied BW
KEYSIGHT It RF

Aten 4068 FroaRun  Cenler F Alten 4068 Tng:Frea Fn
] 2

Center 259299 GHz
[#Res BIW 510.00 kHz

#Video BW 1.5000 MHz' #ideo BIV 1.5000 MHz' Span 100 MHz]
Sweep 1.00ms (100 pts)

Total Paveer
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samronas. FCC RF Test Report

Report No. : FG1IN1001D

B4_N41(60M)_DFT-s-OFDM_PI_2-
BPSK_Outer_Full_Mid_CH

Aten 4068

#Video BW 1.8000 Miz' Span 120 MHz
Sweep 1.00 ms (1001 pts)

B4 _N41(60M)_CP-
OFDM_QPSK_Outer_Full_Mid_CH

Aten 4068

#Video BW 1.6000 MHz' Span 120 Mz
Sweep 1.00 ms (1001 pis)

B4_N41(60M)_DFT-s-
OFDM_QPSK_Outer_Full_Mid_CH

Aiten: 4068

(Center 2.59200 GHz
#Res BWW 620,00 kHz

2Matics

v

Ocaupied Bandwidth

#Video BW 1.8000 MHz*

Span 120 MHz]
Sweep 1,00 ms (1001 pis)

B4 N41(60M) CP-OFDM_16
QAM_Outer_Full_Mid_CH

Aiten: 4068

#Video BW 1.8000 MHz*

Span 120 MHz]
Sweep 1.00ms (100 pts)
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samronas. FCC RF Test Report

Report No. : FG1IN1001D

B4_N41(60M)_CP-OFDM_64
QAM_Outer_Full_Mid_CH

Aten 4068

#Video BW 1.8000 MHz" Span 120 MHz]

Sweep 1.00 ms (1001 pts)

B4 _N41(70M)_DFT-s-OFDM_PI_2-
BPSK_Outer_Full_Mid_CH

Aten 4068

#Video BW 220

Span 140 Mz
Sweep 1.00 ms (1001 pis)

B4_N41(60M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH

Aiten: 4068

(Center 2.59200 GHz
#Res BWW 620,00 kHz

#Video BW 1.8000 MHz* Span 120 MHz

Sweep 1,00 ms (1001 pis)

2Matics v

Ocaupied Bandwidth

B4 N41(70M) DFT-s-
OFDM_QPSK_Outer_Full_Mid_CH

#Video BW 22000 MHz'

Span 140 MHz]
Sweep 1.00ms (1001 pts)
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samronas. FCC RF Test Report

Report No. : FG1IN1001D

B4_N41(70M)_CP-
OFDM_QPSK_Outer_Full_Mid_CH

[spectrum Anayzer 1
(Ceoupied BW
KEYSIGHT lnput R i Alten 4068

Center 250299 GHz #Video BW 2.2000 MHZ"

Sweep 1.00 ms (1001 pts)

Oooupied Bandwidh
Total Power

B4 _N41(70M)_CP-OFDM_64
QAM_Outer_Full_Mid_CH

[spectrum Anayzer 1

(Ceoupied BW

KEYSIGHT ot RF Aten: 408 FromRun  Conlo P
C C o ol

Center 250299 GHz
[#Res BIW 680.00 kHz

#Video BW 2.2000 MHZ'
Sweep 1.00 ms (1001 pis)
'

Spectnm
(Occupied|
KEYSIGHT lnout RF Aden 40 8 Tiig. Free Run

(Center 2.59200 GHz

B4_N41(70M)_CP-OFDM_16
QAM_Outer_Full_Mid_CH

Analyzer
BW

#ideo BW 2.2000 MHz* Span 140 MHz]
Sweep 1,00 ms (1001 pis)

Ocaupied Bandwidth
W Total Pawer

B4 _N41(70M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH

Alen 408 Tig.Froa Fun

#ideo BIY 2.2000 MHz' ) Span 140 MHz]
Sweep 1.00ms (1001 pts)

Total Paveer
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samranas. FCC RF Test Report Report No. : FG1IN1001D

B4_N41(80M)_DFT-s-OFDM_PI_2- B4_N41(80M)_DFT-s-
BPSK_Outer_Full_Mid_CH OFDM_QPSK_Outer_Full_Mid_CH
[Spectum

Aten 4068 Aiten: 4068

#Video BW 24000 Mz' Span 160 MHz
Sweep 1.00 ms (1001 pts)

#ideo EW 2.4000 MHz* Span 160 MHz]
Sweep 1,00 ms (1001 pis)

Ocaupied Bandwidth

B4_N41(80M)_CP- B4 _N41(80M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Aten 4068 Aiten: 4068

#ideo BIW 24000 MHz' ) Span 160 MHz]
Sweep 1.00ms (1001 pts)

#Video BW 2.4000 MHZ' Span 160 MHz
Sweep 1.00 ms (1001 pis)
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samranas. FCC RF Test Report Report No. : FG1IN1001D

B4_N41(80M)_CP-OFDM_64 B4_N41(80M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH
[Spectum

Aten 4068 ! Aiten: 4068
of okl

#Video BW 24000 MHZ* Span 160 MHz] #ideo EW 2.4000 MHz* Span 160 MHz]
Sweep 1.00 ms (1001 pts) R 0 Sweep 1,00 ms (1001 pis)

B4 _N41(90M) DFT-s-OFDM_PI_2- B4 N41(90M) DFT-s-
BPSK_Outer_Full_Mid_CH OFDM_QPSK_Outer_Full_Mid_CH

Aten 4068 Aiten: 4068

#Video BW 3 Spen 16
Sweep 100 ms [

#ideo BIW 2.7000 MHz' Span 18
Sweep 1.00ms (10
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samronas. FCC RF Test Report

Report No. : FG1IN1001D

B4_N41(90M)_CP-

OFDM_QPSK_Outer_Full_Mid_CH

[spectrum Anayzer 1
(Ceoupied BW
KEYSIGHT lnput R i Alten 4068

Center 250299 GHz #Video BW 27000 MHZ'

Oooupied Bandwidh
Total Power

B4 _N41(90M)_CP-OFDM_64
QAM_Outer_Full_Mid_CH

[spectrum Anayzer 1

(Ceoupied BW

KEYSIGHT ot RF Aten: 408 FromRun  Conlo P
C C o ol

#Video BW 27000 MHZ'

Span 180 MHz
Sweep 1.00 ms (1001 pts)

B4_N41(90M)_CP-OFDM_16
QAM_Outer_Full_Mid_CH

| Occupied BW
KEYSIGHT It RF Alen 408 Tig.Froa Fun

(Center 2.52200 GHz #ideo BW 2.7000 Mz* Span 180 MHz]
Sweep 1,00 ms (1001 pis)

Ocaupied Bandwidth
Total Pawer

B4 _N41(90M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH

Alen 408 Tig.Froa Fun

AT S——

#ideo BIW 2.7000 MHz' : Span 180 MHz]
Sweep 1.00ms (100 pts)

Total Paveer
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samranas. FCC RF Test Report Report No. : FG1IN1001D

B4_N41(100M) DFT-s-OFDM_PI_2- B4_N41(100M) DFT-s-
BPSK_Outer_Full_Mid_CH OFDM_QPSK_Outer_Full_Mid_CH
[Spectum

Aten 4068 Aiten: 4068

(Center 2.5930 GHz #Video BW 3.0000 MHz* Span 200 MHz
#Res BWW 1.0000 MKz Sweep 1,00 ms (1001 pis)|

Center 2.5030 GHz #Video BW 3.0000 Miz' Span 200 MHz
Sweep 1.00 ms (1001 pts)

2Matics v

Ocaupied Bandwidth

B4_N41(100M)_CP- B4_N41(100M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Aten 4068 Aiten: 4068

#Video BW 3 ) Span 200 MHz
Sweep 1.00 ms (1001 pis)

(Center 2.5930 GHz #Video BW 3.0000 MHz* Span 200 MHz
#Res BWW 1.0000 MKz Swaep 1,00 ms (100 pis)|

2 Matics v

Qczupied Bandwidih
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samranas. FCC RF Test Report Report No. : FG1IN1001D

B4_N41(100M)_CP-OFDM_64 B4_N41(100M) CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH
[Spectum

Aten 4068 FroaRun Cenler ]

ScaleDiv 10.0 4B

Center 25830 GHz #Video BW 3.0000 MHZ* Span 200 MHz]
[#Res BW 1.0000 WHz Sweep 1.00 ms (1001 pts)

(Center 2.5930 GHz #Video BW 3.0000 MHz* Span 200 MHz

#Res BW 10000 MKz Sweep 1,00 ms (1001 pis)

Oooupied Bandw

Sporton International Inc. (ShenZhen) Page Number 1 A4-37 of 57
TEL : 86-755-8637-9589
FAX : 86-755-8637-9595



samranas. FCC RF Test Report Report No. : FG1IN1001D
Conducted Spurious Emissions

B’:tﬁd (iﬁf) Baa\%vzigith Arfcn (';Argg) Modulation RB Result Verdict
41 30 20 501204 250602  DF TS OFDM 1@0  see graph
41 30 20 501204 250602  DF TS OFDM 1@0  seegraph  PASS
41 30 20 501204  2506.02 DFT;?E DM 1@0  seegraph  PASS
41 30 20 501204  2506.02 DFT(;P‘SE DM 1@0  seegraph
41 30 20 501204  2506.02 DFT;P'SE DM 1@0  seegraph  PASS
41 30 20 501204  2506.02 DFTQ'SF;(S)E DM 1@0  seegraph  PASS
41 30 20 518508 250299 D > OFOM 1@0  see graph
41 30 20 518598  2592.99 DFT;‘SE DM 1@0  seegraph  PASS
41 30 20 518508  2592.99 DFT;'SE DM 1@0  seegraph  PASS
41 30 20 518598  2592.99 DFTQ'SF;(SJE DM 1@0  see graph
41 30 20 518598  2592.99 DFTQ'SF;(SJE DM 1@0  seegraph  PASS
41 30 20 518598  2592.99 DFTéSF;gE DM 1@0  seegraph  PASS
41 30 20 535008  2679.99 DFT;'SE DM 1@0  seegraph
41 30 20 535008 267999 D' > OFOM 1@0  seegraph  PASS
41 30 20 535098 267999  Dr > OFOM 1@0  seegraph  PASS
41 30 20 535008  2679.99 DFTéSF;gE DM 1@0  see graph
41 30 20 535008  2679.99 DFTéSF;(S)}E DM 1@0  seegraph  PASS
41 30 20 535098  2679.99 DFT;F;;’E DM 1@0  seegraph  PASS
41 30 60 505200 25260  DF - OFOM 1@0  see graph
41 30 60 505200  2526.0 DFTE';'SOE DM 1@0  seegraph  PASS
41 30 60 505200  2526.0 DFTE';'&F DM 1@0  seegraph  PASS
41 30 60 505200  2526.0 DFT;F;;’E DM 1@0  see graph
41 30 60 505200  2526.0 DFTéSF;gE DM 1@0  seegraph  PASS
41 30 60 505200  2526.0 DFTéSF;gE DM 1@0  seegraph  PASS
41 30 60 518508  2592.99 DFTL;;'S}E DM 1@0  seegraph
41 30 60 518508 250299 D > OFDM 1@0  seegraph  PASS
41 30 60 518508 250299 D o OFDM 1@0  seegraph  PASS
41 30 60 518598  2592.99 DFT;F;SE DM 1@0  see graph
41 30 60 518508  2592.99 DFTéSP'g}E DM 1@0  seegraph  PASS
41 30 60 518598  2592.99  DFT-s-OFDM 1@0  seegraph  PASS
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samranas. FCC RF Test Report Report No. : FG1IN1001D
QPSK
41 30 60 531996 265098 D > OFDM 1@0  see graph
41 30 60 531996  2659.98 DFT;?E DM 1@0  seegraph  PASS
41 30 60 531006 265098 D > OFOM 1@0  seegraph  PASS
41 30 60 531096  2659.98 DFT;P'SE DM 1@0  see graph
41 30 60 531096  2650.98 DFTQ'SF;gE DM 1@0  seegraph  PASS
41 30 60 531996  2659.98 DFTQ'SF;(SJE DM 1@0  seegraph  PASS
41 30 100 500202 254601  DFTSOFDM 1@0  seegraph
41 30 100 509202  2546.01 DFT;'SE DM 1@0  seegraph  PASS
41 30 100 500202  2546.01 DFTE;fD'SO}f DM 1@0  seegraph  PASS
41 30 100 509202  2546.01 DFTQ'SF;(SJE DM 1@0  see graph
41 30 100 500202  2546.01 DFTéSF;(S)E DM 1@0  seegraph  PASS
41 30 100 500202  2546.01 DFTéSF;gE DM 1@0  seegraph  PASS
41 30 100 518508  2592.99 DFTE;fD'SO}f DM 1@0  seegraph
41 30 100 518508 250299 D > OFOM 1@0  seegraph  PASS
41 30 100 518598  2592.99 DFT;‘SE DM 1@0  seegraph  PASS
41 30 100 518508  2592.99 DFTéSF;gE DM 1@0  seegraph
41 30 100 518598  2592.99 DFTéSF;(SJE DM 1@0  seegraph  PASS
41 30 100 518598  2592.99 DFTéSF;gE DM 1@0  seegraph  PASS
41 30 100 528000  2640.0 DFTE';'SOE DM 1@0  see graph
41 30 100 528000  2640.0 DFT;'SOE DM 1@0  seegraph  PASS
41 30 100 528000 26400  DF > OFOM 1@0  seegraph  PASS
41 30 100 528000  2640.0 DFTéSF;gE DM 1@0  see graph
41 30 100 528000  2640.0 DFTéSF;(S)E DM 1@0  seegraph  PASS
41 30 100 528000  2640.0 DFTéSF;(S)E DM 1@0  seegraph  PASS
Sporton International Inc. (ShenZhen) Page Number 1 A4-39 of 57

TEL : 86-755-8637-9589
FAX: 86-755-8637-9595



samronas. FCC RF Test Report

Report No. : FG1IN1001D

B4_N41(20M) DFT-s-
OFDM_BPSK_Edge 1RB_Left_Low_CH

Halten 30 6B

Ref Lyl Offset 11,72 48
Ref Level 30,00 dBm

Video BV 3.0 MHZ* Stoy
Sweep ~38.3 m;

Function Function Widh Funclion Vaiue

B4 _N41(20M)_DFT-s-
OFDM_QPSK_Edge 1RB_Left_Low_CH

[spectrum Anaiyzer 1
[Swept SA
KEYSIGHT i R

Video BW 3.0 MHz*

Function Widh Funclion Vaiue

B4_N41(20M) DFT-s-
OFDM_BPSK_Edge 1RB_Left Low_CH

titen 308 g Type: Powe (RMS)|
Auglcld: 100100

Video BW 3.0 MHZ'

Function Funclion Widh Function Ve
dEm

B4 _N41(20M)_DFT-s-
OFDM_QPSK_Edge_1RB_Left_Low_CH

[Spectnum Anaiyzer 1
Swept S

titen 308 i g Type: Powe (RMS)|
Aokt 1001100
Trig: Free Run

1.72d8

Video BW 3.0 MHZ'

Mode Tiace Scake ¥ Function Funclion Widh Function Ve
T T Bz T dBm
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samranas. FCC RF Test Report Report No. : FG1IN1001D

B4_N41(20M)_DFT-s- B4_N41(20M) DFT-s-
OFDM_BPSK_Edge_1RB_Left_Mid_CH OFDM_BPSK_Edge_1RB_Left_Mid_CH

Halten 30 6B #Alten 30 0B  Type: Power (RS

Auglcld: 100100

Ref Lyl Offset 11,74 48
Ref Level 30,00 dBm

Video BW 3.0 MHz* Video BW 1.0 MHZ'

Function Width Function Vaiue Functian Width Function Vaue

B4_N41(20M)_DFT-s- B4_N41(20M)_DFT-s-
OFDM_QPSK_Edge_1RB_Left Mid_CH OFDM_QPSK_Edge 1RB_Left_Mid_CH

Hiten 0.8 i g Type Powes (151
Auglcld: 100100
Trig: Free Run

1,78 d8

Video BW 3.0 MHz*

Video BW 3.0 MHZ'

Funclion ! Funclion Vaiue Function Function Ve

¥
T8 dBm
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samranas. FCC RF Test Report Report No. : FG1IN1001D

B4_N41(20M)_DFT-s- B4_N41(20M) DFT-s-
OFDM_BPSK_Edge_1RB_Left_High_CH OFDM_BPSK_Edge_1RB_Left_High_CH

Halten 30 6B #Alten 30 0B  Type: Power (RS

Auglcld: 100100

Ref Lyl Offset 11,75 48
Ref Level 30,00 dBm

Video BW 3.0 MHz* Video BW 1.0 MHZ'

Function Width Function Vaiue Functian Width Function Vaue

B4_N41(20M)_DFT-s- B4_N41(20M)_DFT-s-
OFDM_QPSK_Edge 1RB_Left High CH OFDM_QPSK_Edge_1RB_Left_High CH

Hiten 0.8 i g Type Powes (151
Auglcld: 100100
Trig: Free Run

1.4 d8

Video BW 3.0 MHz*

Video BW 3.0 MHZ'

Funclion ! Funclion Vaiue Function Function Ve

¥
019 dBm
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B4_N41(60M) DFT-s- B4_N41(60M)_DFT-s-
OFDM_BPSK_Edge_1RB_Left_Low_CH OFDM_BPSK_Edge_1RB_Left_Low_CH

Halten 30 6B #Alten 30 0B  Type: Power (RS

Auglcld: 100100

Ref Lyl Offset 11,78 48
Ref Level 30,00 dBm

Video BW 3.0 MHz* Video BW 1.0 MHZ'

Function Function Width Function Vaiue Functian Width Function Vaue

B4 _N41(60M)_DFT-s- B4 _N41(60M)_DFT-s-
OFDM_QPSK_Edge 1RB_Left_Low_CH OFDM_QPSK_Edge_1RB_Left Low_CH

Hiten 0.8 i g Type Powes (151
Auglcld: 100100
Trig: Free Run

1,78 d8

Video BW 3.0 MHz* Video BW 3.0 MHz'

Funclion ! Funclion Vaiue Function Function Ve

¥
S dBm

a9 ? e
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B4_N41(60M) DFT-s- B4_N41(60M)_DFT-s-
OFDM_BPSK_Edge_1RB_Left_Mid_CH OFDM_BPSK_Edge_1RB_Left_Mid_CH

Halten 30 6B #Alten 30 0B  Type: Power (RS

Auglcld: 100100

Video BW 3.0 MHz* Video BW 1.0 MHZ'

Function Width Function Vaiue Function Functian Width Function Vaue

Y
018 dBm

B4_N41(60M)_DFT-s- B4_N41(60M)_DFT-s-
OFDM_QPSK_Edge_1RB_Left Mid_CH OFDM_QPSK_Edge 1RB_Left_Mid_CH

Hiten 0.8 i g Type Powes (151
Auglcld: 100100
Trig: Free Run

.77 d8

Video BW 3.0 MHz*

Video BW 3.0 MHZ'

Funclion ! Funclion Vaiue Function Function Ve

¥
T dBm
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B4_N41(60M) DFT-s- B4_N41(60M)_DFT-s-
OFDM_BPSK_Edge_1RB_Left_High_CH OFDM_BPSK_Edge_1RB_Left_High_CH

Halten 30 6B #Alten 30 0B  Type: Power (RS

Auglcld: 100100

Ref Lyl Offset 11,74 48
Ref Level 30,00 dBm

Video BW 3.0 MHz* Video BW 1.0 MHZ'

Function Width Function Vaiue Functian Width Function Vaue

B4_N41(60M)_DFT-s- B4_N41(60M)_DFT-s-
OFDM_QPSK_Edge 1RB_Left High CH OFDM_QPSK_Edge_1RB_Left_High CH

Hiten 0.8 i g Type Powes (151
Auglcld: 100100
Trig: Free Run

.77 d8

Video BW 3.0 MHz*

Video BW 3.0 MHZ'

Funclion ! Funclion Vaiue Function Function Ve

¥
S5 dBm
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B4_N41(100M)_DFT-s-
OFDM_BPSK_Edge_1RB_Left_Low_CH

Halten 30 6B

Video BW 3.0 MHz*

B4 _N41(100M)_DFT-s-
OFDM_QPSK_Edge 1RB_Left_Low_CH

Video BW 3.0 MHz*

Funclion
Bm

B4_N41(100M)_DFT-s-
OFDM_BPSK_Edge_1RB_Left_Low_CH

titen 308 g Type: Powe (RMS)|
Auglcld: 100100

Video BW 1.0 MHZ'

Function Vaiue Functian Width Function Vaue

B4 _N41(100M)_DFT-s-
OFDM_QPSK_Edge_1RB_Left Low_CH

Hiten 0.8 i g Type Powes (151
Auglcld: 100100
Trig: Free Run

.77 d8

Video BW 3.0 MHZ'

Funclion Vaiue Function Function Vaiue

¥
A0 dBm

Sporton International Inc. (ShenZhen)
TEL : 86-755-8637-9589
FAX : 86-755-8637-9595

Page Number : A4-46 of 57



samranas. FCC RF Test Report Report No. : FG1IN1001D

B4_N41(100M)_DFT-s- B4_N41(100M)_DFT-s-
OFDM_BPSK_Edge_1RB_Left_Mid_CH OFDM_BPSK_Edge_1RB_Left_Mid_CH

Halten 30 6B #Alten 30 0B  Type: Power (RS

Auglcld: 100100

Video BW 3.0 MHz* Video BW 1.0 MHZ'

Function Width Function Vaiue Functian Width Function Vaue

B4_N41(100M)_DFT-s- B4_N41(100M) DFT-s-
OFDM_QPSK_Edge_1RB_Left Mid_CH OFDM_QPSK_Edge 1RB_Left_Mid_CH

Hiten 0.8 i g Type Powes (151
Auglcld: 100100
Trig: Free Run

.77 d8

Video BW 3.0 MHz*

Video BW 3.0 MHZ'

Funclion ! Funclion Vaiue Function Function Ve

¥
013 dBm

Sporton International Inc. (ShenZhen) Page Number : A4-47 of 57
TEL : 86-755-8637-9589
FAX : 86-755-8637-9595



samranas. FCC RF Test Report Report No. : FG1IN1001D

B4_N41(100M)_DFT-s- B4_N41(100M)_DFT-s-
OFDM_BPSK_Edge_1RB_Left_High_CH OFDM_BPSK_Edge_1RB_Left_High CH

Halten 30 6B #Alten 30 0B  Type: Power (RS

Auglcld: 100100

Video BW 3.0 MHz* Video BW 1.0 MHZ'

Function Width Function Vaiue Functian Width Function Vaue

B4_N41(100M)_DFT-s- B4_N41(100M) DFT-s-
OFDM_QPSK_Edge 1RB_Left High CH OFDM_QPSK_Edge_1RB_Left_High CH

Hiten 0.8 i g Type Powes (151
Auglcld: 100100
Trig: Free Run

.77 d8

Video BW 3.0 MHz*

Video BW 3.0 MHZ'

Funclion ! Funclion Vaiue Function Function Ve

¥
A dBm

Sporton International Inc. (ShenZhen) Page Number : A4-48 of 57
TEL : 86-755-8637-9589
FAX : 86-755-8637-9595



samranas. FCC RF Test Report Report No. : FG1IN1001D

Conducted Band Edge

B':Ed (iﬁf) Ba(n’\%vzi;:lth Arfcn (';Arﬁg) Modulation RB Result Verdict
41 30 20 501204 250602 OF 5O0FPM1@0  seegraph  Pass
41 30 20 501204  2506.02 DFTéSF;gE DM 1@0  seegraph  PASS
41 30 20 501204  2506.02 DFTE"T;gKF DM 50@0  seegraph  PASS
41 30 20 501204  2506.02 DFT;};gE DM 50@0  seegraph  PASS
41 30 20 535008 2679.99 O 2O0FPM  1@50  seegraph  PAss
41 30 20 535098  2679.99 DFT;F;(S)E DM 1@50  seegraph  PASS
41 30 20 535008 2679.99 O 2O0FPM  50@0  seegraph  PASS
41 30 20 535008  2679.99 DFT;P'gE DM 50@0  seegraph  PASS
41 30 60 505200  2526.0 DFT;'SOE DM 1@0  seegraph  PASS
41 30 60 505200  2526.0 DFTQ'i;(S)E DM 1@0  seegraph  PASS
41 30 60 505200 25260 OF ' _>OFPM 162@0  seegraph  PASS
41 30 60 505200  2526.0 DFT;P'gE DM 162@0 seegraph  PASS
41 30 60 531996  2659.98 DFT;'SOE DM 1@161 seegraph  PASS
41 30 60 531996  2659.98 DFTQ'i;(S)E DM 1@161 seegraph  PASS
41 30 60 531906 2659.98 O >OFPM  162@0  seegraph  PASS
41 30 60 531996  2659.98 DFT&;&E DM 162@0 seegraph  PASS
41 30 100 509202  2546.01 DFTéSPg(F DM 1@0  seegraph  PASS
41 30 100 509202  2546.01 DFT;F;gE DM 1@0  seegraph  PASS
41 30 100 509202  2546.01 DFT;P'S; DM 270@0 seegraph  PASS
41 30 100 509202  2546.01 DFT&;&E DM 270@0 seegraph  PASS
41 30 100 528000  2640.0 DFTéSPg(F DM 1@272  seegraph  PASS
41 30 100 528000  2640.0 DFT;F;gE DM 1@272  seegraph  PASS
41 30 100 528000 26400  OF2OFPM 270@0  seegraph  PAss
41 30 100 528000  2640.0 DFTQ'SF;gE DM 270@0 seegraph  PASS
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